



MUMBAI

TEST REPORT

Report No.	MUM242527529
ULR No.	TC583524100038546F
Name of customer	MARS HOUSEWARES
Address	37, Parekh Building, 2 nd Floor, 2 nd Bhoiwada, Bhuleshwar, Mumbai – 400002
Contact person	Siddhant Jain
Tel. no.	8356949253
Email	siddhantj@marshousewares.co.in
DATA PROVIDED BY THE CUSTOMER	
Sample description	Stainless Steel Round Deep Pans
Colour	Silver
Order No.	001
Manufacturing Date	
Country of Origin	India
Country of Destination	



TESTED SAMPLE

Testing Summary:

Sr. No.	Test conducted	PASS	FAIL
1.	Specific Release for (1) Metal and Alloy components (2) Metal as Contaminants and Impurities	X	

~~~~~For Further Details, Please Refer to the following Page(s)~~~~~

VERIFIED BY

Authorized signatory

CHANDRAKANT PALEKAR  
TECHNICAL MANAGER

Note:

- Tested sample not drawn by the laboratory.
- Results relate only to the sample Submitted.
- This test report, in full or in part, shall not be reproduced, used for any legal purpose, without prior written approval of laboratory.
- Tested samples will be retained for 60 days after issuance of test report unless otherwise agreed with the regulatory body / customer.
- Statement of Conformity in given based on respective standard or customer's specifications.

Testtex India Laboratories Pvt. Ltd.

H.O. & CENTRAL LABORATORY:

301-304, Premson's Indl. Estate, caves road  
Jogeshwari (E), Mumbai- 400 060.  
Ph: +91-022-28259190

Noida  
Tirupur  
Rajkot

: +91-120-4179100  
: +91-421-2228588  
: +91-8320111522

[labsindianoida@testtex.com](mailto:labsindianoida@testtex.com)  
[labsindiaticirupur@testtex.com](mailto:labsindiaticirupur@testtex.com)  
[labsindiarajkot@testtex.com](mailto:labsindiarajkot@testtex.com)

Email Id: [labsindia@testtex.com](mailto:labsindia@testtex.com)

[www.testtex.com](http://www.testtex.com)

Testing Textiles, Leather Products, Footwear, Water, Food, Packaging Material, Construction Materials & Consumer Goods



MUMBAI

Report No : MUM242527529  
ULR No. : TC583524100038546F

1. Test Conducted : Specific Release for (1) Metal and Alloy components (2) Metal as Contaminants and Impurities

Test Requested : For Material: SS  
Specific Release for (1) Metal and Alloy components (2) Metal as Contaminants and Impurities for compliance with French Recommendation DGCCRF2004-64 & CM/Res (2013)9.

Food Simulants : Aqueous: Citric acid 5 g/L

Test Method : Resolution CM/Res (2013)9.  
Volume of Simulant used: 5000 ml, Food contact surface area: 24.63 dm<sup>2</sup>

Test Conditions : 2 hours at 70<sup>0</sup> C followed by 24 hours at 40<sup>0</sup>C.

Results after the 3<sup>rd</sup> cycle of migration in mg/kg:

| Test           | Test result for Repeated use (µg/kg) | Specification for Repeated use (µg/kg) | LOQ (Limit of Quantification) (µg/kg) |
|----------------|--------------------------------------|----------------------------------------|---------------------------------------|
| Silver(Ag)     | n.d                                  | 80                                     | 20                                    |
| Aluminum(Al)   | n.d                                  | 5000                                   | 100                                   |
| Cobalt(Co)     | n.d                                  | 20                                     | 10                                    |
| Chromium(Cr)   | n.d                                  | 250                                    | 40                                    |
| Copper (Cu)    | n.d                                  | 4000                                   | 500                                   |
| Iron(Fe)       | n.d                                  | 40000                                  | 500                                   |
| Magnesium(Mg)  | n.d                                  | -                                      | 50                                    |
| Manganese(Mn)  | n.d                                  | 1800                                   | 100                                   |
| Molybdenum(Mo) | n.d                                  | 120                                    | 20                                    |
| Nickel(Ni)     | n.d                                  | 140                                    | 20                                    |
| Antimony(Sb)   | n.d                                  | 40                                     | 20                                    |
| Tin (Sn)       | n.d                                  | 100000                                 | 100                                   |
| Titanium(Ti)   | n.d                                  | -                                      | 50                                    |
| Vanadium(V)    | n.d                                  | 10                                     | 5                                     |
| Zinc(Zn)       | n.d                                  | 5000                                   | 100                                   |
| Arsenic(As)    | n.d                                  | 2                                      | 2                                     |
| Barium(Ba)     | n.d                                  | 1200                                   | 200                                   |
| Beryllium(Be)  | n.d                                  | 10                                     | 4                                     |
| Cadmium(Cd)    | n.d                                  | 5                                      | 2                                     |
| Mercury(Hg)    | n.d                                  | 3                                      | 1                                     |
| Lithium(Li)    | n.d                                  | 48                                     | 2                                     |
| Lead(Pb)       | n.d                                  | 10                                     | 5                                     |
| Thallium(Tl)   | n.d                                  | 0.1                                    | 0.1                                   |

Note: n.d : Not Detected < LOQ

--- END OF TEST REPORT ---

Note:

- Tested sample not drawn by the laboratory.
- Results relate only to the sample Submitted.
- This test report, in full or in part, shall not be reproduced, used for any legal purpose, without prior written approval of laboratory.
- Tested samples will be retained for 60 days after issuance of test report unless otherwise agreed with the regulatory body / customer.
- Statement of Conformity in given based on respective standard or customer's specifications.

Testtex India Laboratories Pvt. Ltd.

H.O. & CENTRAL LABORATORY:

301-304, Premson's Indl. Estate, caves road  
Jogeshwari (E), Mumbai- 400 060.  
Ph: +91-022-28259190

Noida  
Tirupur  
Rajkot

: +91-120-4179100  
: +91-421-2228588  
: +91-8320111522

labsindianoida@testtex.com  
labsindiatiirupur@testtex.com  
labsindiarajkot@testtex.com

Email Id: [labsindia@testtex.com](mailto:labsindia@testtex.com)

[www.testtex.com](http://www.testtex.com)

Testing Textiles, Leather Products, Footwear, Water, Food, Packaging Material, Construction Materials & Consumer Goods